

CERTIFICATE

No. B 18 01 25461 019

Holder of Certificate: Kupo Co. Ltd.

6F No. 4, Lane 609, Sec. 5, Chung Shin Rd. San Chung District 24159 New Taipei City TAIWAN

Certification Mark:



Product:

Coupler

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.:

704351709701-00

Valid until:

2023-02-06

Date, 2018-02-07 Page 1 of 2









CERTIFICATE No. B 18 01 25461 019 Model(s):

KCP-823(KCP-823B), KCP-903(KCP-903B), KCP-902(KCP-902B), KCP-843(KCP-843B), KCP-828-T(KCP-828B-T), KCP-825(KCP-825B), KCP-862(KCP-862B), KCP-863(KCP-863B), KCP-813(KCP-813B), KCP-851(KCP-851B), KCP-852(KCP-852B), KCP-853(KCP-853B), KCP-850(KCP-850B), KCP-858(KCP-858B), KCP-859(KCP-859B), KCP-100B, KS-089(KS-089B), C-14SP(C-14BP)

Parameters:

Model:	KCP-823	KCP-903	KCP-902
(KCP-823B) (KCP-903B) (KCP-902B) Max. radial load			
(kg): Weight	300	75	60
(kg): Clamp body	0.50 material:	0.24	0.30
	AL-6061-T6	AL-6061-T6	AL-6061-T6
Model: Max. radial lo	KCP-843 (KCP-843B)	KCP-828-T (KCP-828B-T)	KCP-825 (KCP-825B)
(kg): Weight	140	90	85
(kg):	0.69	0.48	0.54
Clamp body	AL-6061-T6	AL-6061-T6	AL-6061-T6
Model: Max. radial lo	KCP-862 (KCP-862B) pad	KCP-863 (KCP-863B)	KCP-813 (KCP-813B)
(kg): Weight	120	120	75
(kg): Clamp body	0.52 material:	0.36	0.79
Clamp body	AL-6061-T6	AL-6061-T6	ZLD104
Model:	KCP-851 (KCP-851B)	KCP-852 (KCP-852B)	KCP-853 (KCP-853B)
Max. radial lo (kg):	oad 280	140	340
Weight			
(kg): Clamp body	0.55 material [.]	1.10	0.70
;	AL-6061-T6	AL-6061-T6	AL-6061-T6
Model:	KCP-850 (KCP-850B)	KCP-858 (KCP-858B)	KCP-859 (KCP-859B)
Max. radial lo (kg):	170	170	160
Weight (kg):	0.38	0.74	0.53
Clamp body	AL-6061-T6	AL-6061-T6	AL-6061-T6
Model:	KCP-100B	KS-089 (KS-089B)	C-14SP (C-14BP)
Max. radial lo (kg):	250	100	150
Weight (kg):	1.16	0.70	1.37
Clamp body	material: ADC-12	AL-6061-T6	SPCC

Tested according to: Production Facility(ies): Page 2 of 2

PPP 55027B:2016

90353